
Form No. 3412-977 Rev A
Canopy Kit
Workman® MD/MDX/MDE Utility Vehicle
Model No. 07324

Installation Instructions

WARNING
CALIFORNIA

Proposition 65 Warning
This product contains a chemical or chemicals known to the State of California to

cause cancer, birth defects, or reproductive harm.

© 2016—The Toro® Company
8111 Lyndale Avenue South
Bloomington, MN 55420

Register at www.Toro.com. Original Instructions (EN)
Printed in the USA
All Rights Reserved *3412-977* A

 



Safety
Safety and Instructional Decals

Safety decals and instructions are easily visible to the operator and are located near any area of potential
danger. Replace any decal that is damaged or missing.

decal115-7670

115-7670

1. Crushing hazard, rollover—read the Operator’s Manual;
ROPS must be installed for effective rollover protection; the
canopy alone does not protect in case of a rollover.

2
 



Installation
Loose Parts
Use the chart below to verify that all parts have been shipped.

Description Qty. Use

No parts required – Prepare the machine.
Rear support tube 1
Left, rear support bracket 1
Right, rear support bracket 1
Bolt (5/16 x 2-3/4 inches) 8
Bolt (5/16 x 2 inches) 2
Bolt (5/16 x 1-3/4 inches) 4
Flat washer (5/16 inch) 10
Flange nut (5/16 inch) 25
Bolt (5/16 x 1 inch) 10
Right dash-support bracket 1
Carriage bolt (5/16 x 3/4 inch) 2
Flat washer (3/8 inch) 2
Bolt (3/8 x 1 inch)—machines with ROPS only 2
Clinch nuts—machines with ROPS only 2
Hex-socket button head screw (5/16 x 2
inches)—2016 and after models only 1

Spacer—2016 and after models only 1
Flat washer (11/32 inch)—2016 and after
models only 1

Locknut (5/16 inch)—2016 and after models
only 1

Install the canopy.

Preparing the Machine
1. Park the machine on a level surface.

2. Engage the parking brake.

3. Shut off the engine and remove the key from the key switch.

g038494

Figure 1

3
 



Installing the Canopy
1. If your machine is equipped with a rollover prtection

system (ROPS), you do not need to install a rear
support tube; proceed to step 3. If your machine is not
equipped with a ROPS, proceed as follows to install
the rear support tube:

Note: Machines with a ROPS does not use the parts
described in the following sub-steps.

A. Loosely install the support brackets to the rear
support tube using 4 bolts (5/16 x 2-3/4 inches),
4 bolts (5/16 x 1-3/4 inches), 4 flat washers (5/16
inch), and 8 flange nuts (5/16 inch) as shown in
Figure 2.

g009307

Figure 2
Left side shown

1. Rear support tube 4. Bolt (5/16 x 2-3/4 inches)
2. Left-side rear support

bracket
5. Bolt (5/16 x 1-3/4 inches)

3. Flat washer (5/16 inch) 6. Flange nut (5/16 inch)

B. Loosely install the rear tube and support-bracket
assemblies to the machine using 8 bolts (5/16 x
1 inch) and 8 flange nuts (5/16 inch) as shown
in Figure 3.

G009288

1

2

3

4

4

5

6

g009288

Figure 3
Left side shown

1. Left, front support 4. Bolt (5/16 x 1 inch)
2. Rear support tube

(assembled)
5. Flange nut (5/16 inch)—for

the left side it is existing;
for the right side it is a
loose part

3. Flange nut (5/16 inch) 6. Carriage bolt (5/16 x 3/4
inch)

2. Install the left, front support tube to the machine as
shown in Figure 3.

4
 



3. Locate the existing bracket mounted to the cross tube
and under the right side of the dash, and remove the
bracket under the dash (Figure 4).

Note: Retain the hardware.

G009567

1

2

3

3 7

3 2

4

5

3 6

g009567

Figure 4
Right side of the dash shown; 2015 and Before Models Only

1. Bracket (existing) 5. Right, front support-tube
assembly

2. Bolt (existing) 6. Dash bolt (5/16 x 1 inch)
3. Nut (existing) 7. Flange nut (5/16 inch)
4. Dash-support bracket

(loose)

4. For 2015 and Before Models only, assemble the new
dash support bracket to the machine by performing
the following procedure:

A. Install the dash bolt (5/16 x 1 inch) through the
right, front support tube, dash, and dash bracket
(Figure 4).

B. Loosely install the flange nut (5/16 inch) to secure
the dash bracket and support tube to the machine
(Figure 4).

C. Loosely install the remaining previously-removed
hardware to secure the dash bracket to the cross
tube and frame (Figure 4).

5. For 2016 and After Models only, secure the canopy
support to the dash support as follows:

A. Install the spacer and flat washer (11/32 inch)
between the dash and dash support (Figure 5).

B. Install the hex-socket button head screw (5/16 x
2 inches) through the canopy support, dash, and
dash support (Figure 5).

C. Install the flange nut (5/16 inch) to secure the
dash support to the canopy support (Figure 5).

g199154

Figure 5
2016 and After Models Only

1. Hex-socket button head
screw (5/16 x 2 inches)

4. Spacer

2. Dash support 5. Locknut (5/16 inch)
3. Flat washer (11/32 inch) 6. Canopy support

5
 



6. Remove the rear bolt and nut that secure the dash to
the front frame support on the left side of the machine
(Figure 3).

Note: Retain the rear bolt and nut.
7. Loosely install the front supports to the floor of the

machine (Figure 3).

Important: On the left side, use the existing nut
just removed and bolt (5/16 x 1 inch).
On the right side, use a bolt (5/16 x 1 inch) and
flange nut (5/16 inch) from loose parts. Secure the
bottom of both tubes to the machine floor using
the carriage bolts (5/16 x 3/4 inch) and flange
nuts (5/16 inch).

8. Locate the canopy top in loose part. Locate and
remove the assembled clinch nut, washer, and bolt
securing the rear cross bar of the internal canopy frame
to the canopy. Retain these parts for installing the
canopy top to the rear support frames.

9. If your machine has a ROPS, mount the clinch nuts
into the holes in the ROPS (Figure 8).

10. Lift the canopy onto the support frame, and loosely
install the canopy to the front supports using 4 screws
(5/16 x 2-3/4 inches), 4 flat washers (5/16 inch), and 4
flange nuts (5/16 inch) as shown in Figure 6.

Note: The canopy support is already loosely installed
to the canopy (Figure 6).

G009289

2 5 1

4

3

5

6

g009289

Figure 6

1. Canopy 4. Screw (5/16 x 2-3/4
inches) and washer (5/16
inch)

2. Right, front support 5. Flange nut (5/16 inch)
3. Left, front support 6. Canopy support

11. Secure the canopy to the rear support frame as follows:

A. If your machine does not have a ROPS, secure the
canopy to the rear support tube using 2 screws
(5/16 x 2 inches), 2 washers (5/16 inch), and 2
flange nuts (5/16 inch) as shown in Figure 7.

G009291
12

3

4

g009291

Figure 7
Machine without a ROPS

1. Rear support tube 3. Bolt (5/16 x 2 inches) and
washer (5/16 inch)

2. Canopy 4. Flange nut (5/16 inch)

B. If your machine does have a ROPS, secure the
canopy to the ROPS frame using 2 bolts (3/8 x 1
inch) and 2 flat washers (3/8 inch) in the clinch
nuts installed previously (Figure 8).

G009290

1

2

3

4
g009290

Figure 8
Machine with a ROPS

1. ROPS 3. Canopy
2. Clinch nut 4. Bolt (3/8 x 1 inch) and

washer (3/8 inch)

12. Starting at the bottom of the machine and working
your way to the top, tighten all the fasteners.

6
 



Notes:

 



 


	NO TITLE
	NO TITLE

	. 
	? Preparing the Machine
	? Installing the Canopy




